
 

 
 

JBM-5 WOODWORKING MORTISER 
 

 
JBM-5…..708580M .…1~230V, 50Hz 

 
 

 
 
PARTS LIST 

 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

JPW (Tool) AG 
Ackerstrasse 45, 
CH-8610 Uster 
Switzerland 
www.jettools.com 
 
 
 
M-708580M              2020-03 

 
 
 

http://www.jettools.com/


2 

 

JBM-5 Mortiser Assembly 
 

      
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 
 
 
 

 



3 

 

JBM-5 Mortiser Assembly 
 

Index Part    

No. No. Description Size Qty. 

 

1 .......... 23011045 .......................... Base ................................................................  .................................. 1 

2 .......... 50302003 .......................... Lock Washer ................................................... 5/16 ........................... 3 

3 .......... 50102018 .......................... Hex Socket Cap Screw ................................... M8×1.25×20 ............. 3 

4 .......... 23011002 .......................... Column  ..........................................................  .................................. 1 

5 .......... 23011053 .......................... Lock Handle .................................................... M8×1.25×10 ............. 1 

6 .......... 23011046 .......................... Head ................................................................  .................................. 1 

7 .......... 23011004 .......................... Depth Stop ......................................................  .................................. 1 

8 .......... 23011054E........................ Motor ...............................................................  .................................. 1 

8-1 ....... 23011054CR ..................... Capacitor Run (not shown) ............................. 16MFD/400VAC ....... 1 

9 .......... 23011005 .......................... Rack ................................................................  .................................. 1 

10 ........ 50102032 .......................... Hex Socket Cap Screw ................................... M6×1.0×16 ............... 2 

11 ........ 50201017 .......................... Nut ................................................................... M8×1.25 ................... 2 

12 ........ 50102021 .......................... Hex Cap Bolt ................................................... M8×1.25×30 ............. 2 

13 ........ 23011055 .......................... Table................................................................  .................................. 1 

 ............ 23011056A........................ Fence Assembly .............................................. #14,16,17,19,20 .........  

14 ........ 23011056 .......................... Fence ..............................................................  .................................. 1 

15 ........ 23011057 .......................... Hold Down .......................................................  .................................. 1 

16 ........ 23011058 .......................... Hold Down Post ...............................................  .................................. 1 

17 ........ 23011059 .......................... Fence Rod .......................................................  .................................. 1 

18 ........ 23011067 .......................... Wing Screw ..................................................... M8×1.25×25 ............. 1 

19 ........ 50103003 .......................... Set Screw ........................................................ M6×1×6 .................... 2 

20 ........ 50108005 .......................... Flat Head Screw .............................................. M6×1×22 .................. 1 

21 ........ 23011009 .......................... Lock Handle .................................................... M8×1.25×30 ............. 1 

22 ........ 23011010 .......................... Brass Screw .................................................... M8×1.25×25 ............. 1 

23 ........ 23011068 .......................... Pinion Shaft .....................................................  .................................. 1 

24 ........ 50604003 .......................... Key .................................................................. 5×5×14 ..................... 1 

25 ........ 23011012 .......................... Collar ...............................................................  .................................. 1 

26 ........ 23011013 .......................... Gear.................................................................  .................................. 1 

27 ........ 23011014 .......................... Lower Cylinder Fitting......................................  .................................. 1 

 ............ 23011031A........................ Hydraulic Cylinder Assembly .......................... #28,29 ....................... 1 

28 ........ 23011030 .......................... Cylinder Head ..................................................  .................................. 2 

29 ........ 23011031 .......................... Hydraulic Cylinder ...........................................  .................................. 1 

30 ........ 23011062 .......................... Clutch Block ....................................................  .................................. 1 

31 ........ 23011063 .......................... Spring ..............................................................  .................................. 1 

32 ........ 23011064 .......................... Washer ............................................................  .................................. 1 

33 ........ 50108004 .......................... Flat Head Screw .............................................. M6×1×11 .................. 1 

34 ........ 23011017 .......................... Upper Cylinder Fitting......................................  .................................. 1 

35 ........ 23011065 .......................... Handle Rod .....................................................  .................................. 1 

36 ........ 23011019 .......................... Handle Grip .....................................................  .................................. 1 

37 ........ 50102004 .......................... Hex Socket Cap Screw ................................... M5×0.8×16 ............... 3 

38 ........ 23011020 .......................... Adapter ............................................................  .................................. 1 

39 ........ 23011032 .......................... Chuck ..............................................................  .................................. 1 

40 ........ 23011033 .......................... Bushing  .......................................................... 5/8 ............................. 1 

41 ........ 23011034 .......................... Bushing ........................................................... 3/4 ............................. 1 

42 ........ 23011021 .......................... Cap ..................................................................  .................................. 1 

43 ........ 50105005 .......................... Flat Head Screw .............................................. M6×1×20 .................. 2 

44 ........ 23011066 .......................... Right Side Cover Assembly ............................  .................................. 1 

45 ........ 23011067 .......................... Left Side Cover Assembly ...............................  .................................. 1 

46 ........ 50104007 .......................... Screw .............................................................. M5×01.8×8 ............... 2 

47 ........ 50102008 .......................... Screw .............................................................. M5×01.8×12 ............. 2 

48 ........ 50102007 .......................... Nut ................................................................... M5×0.8 ..................... 2 

 



4 

 

 
JBM-5 Mortiser Assembly 

 

Index Part    

No. No. Description Size Qty. 

 
49 ........ 23011068 .......................... Spring ..............................................................  .................................. 2 

50 ........ 23011050 .......................... Switch Base .....................................................  .................................. 1 

51  ...... 23011051 .......................... Switch Cover ...................................................  .................................. 1 

52 ........ 23011029E........................ Magnetic Switch ..............................................  .................................. 1 

53 ........ 50161005 .......................... Tap Screw .......................................................  .................................. 2 

54 ........ 23011026 .......................... Brass Pin .........................................................  .................................. 2 

55 ........ 23011027 .......................... Spring ..............................................................  .................................. 2 

56 ........ 50103008 .......................... Set Screw ........................................................ M10×1.5×20 ............. 2 

57 ........ 50201004 .......................... Nut ................................................................... M10×1.5 ................... 2 

58 ........ 23011077 .......................... Chuck Key Holder ...........................................  .................................. 1 

59 ........ 50322004 .......................... Lock Washer ................................................... M5 ............................. 1 

60 ........ 50102002 .......................... Hex Socket Cap Screw ................................... M5×0.8×8 ................. 1 

61 ........ 23011076 .......................... Chuck Key .......................................................  .................................. 1 

62 ........ 23011085E........................ Bushing ........................................................... 13/16” ....................... 1 

63 ........ 50602032 .......................... Pin ................................................................... 6×16L ....................... 1 

64 ........ 51102004E........................ Strain Relief Bushing(VDE-PG110) ................  .................................. 1 

65 ........ 23011801E........................ Power Cord(VDE) ............................................  .................................. 1 

66 ........ 23010056E........................ I.D Label ..........................................................  .................................. 1 

67 ........ 23010045 .......................... JET Label ........................................................  .................................. 1 

68 ........ 23010057E........................ Motor Label .....................................................  .................................. 1 

69 ........ 719T-1122E ...................... Warning Label (Not Shown) ............................ 80 x 60mm ................ 1 

 

 
 
 
 
 
 
 
 
 
 
 

- 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



5
 

 J
B

M
-5

…
..

7
0
8
5
8

0
M

 .
…

1
~

2
3
0
V

, 
5

0
H

z
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

        
c
o

lo
u

r 
o

f 
s
tr

a
n

d
s
 

L
it

z
e
n

fa
rb

e
n

 
c
o

u
le

u
r 

d
e

s
 c

o
rd

o
n

s
 

B
K

 
b

la
c
k
 
 

s
c
h

w
a
rz

 
n

o
ir

 

W
H

 
w

h
it

e
 

w
e
iß

 
b

la
n

c
 

B
U

 
b

lu
e
 

b
la

u
 

b
le

u
 

Y
E

 
y
e

ll
o

w
 

g
e

lb
 

ja
u

n
e
 

R
D

 
re

d
 

ro
t 

ro
u

g
e
 

B
N

 
b

ro
w

n
 

b
ra

u
n

 
b

ru
n

 

G
Y

 
g

re
y
 

g
ra

u
 

g
ri

s
 

G
N

Y
E

 
g

re
e
n

-y
e
ll

o
w

 
g

rü
n

-g
e

lb
 

v
e
rt

-j
a
u

n
e

 

O
G

 
o

ra
n

g
e
 

o
ra

n
g

e
 

o
ra

n
g

e
 

V
T

 
v
io

le
t 

v
io

le
tt

 
v
io

le
t 

    
m

e
a
n

in
g

 o
f 

s
y
m

b
o

l 
B

e
d

e
u

tu
n

g
 d

e
r 

Z
e
ic

h
e

n
 

in
te

rp
ré

ta
ti

o
n

 

M
 

m
o

to
r 

M
o

to
r 

m
o

te
u

r 

S
 

s
w

it
c
h

 
S

c
h

a
lt

e
r 

in
te

rr
u

p
te

u
r 

C
 

c
o

n
d

e
n

s
e
r 

K
o

n
d

e
n

s
a
to

r 
c
o

n
d

e
n

s
a
te

u
r 

E
 

e
le

c
tr

o
n

ic
 u

n
it

 
E

le
k
tr

o
n

ik
 E

in
h

e
it

 
u

n
it

é
 é

le
c
tr

o
n

iq
u

e
 

F
 

fu
s

e
 

S
ic

h
e

ru
n

g
 

fu
s

ib
le

 

R
S

 
re

v
e
rs

in
g

 s
w

it
c
h

 
D

re
h

ri
c
h

tu
n

g
s

s
c
h

a
lt

e
r 

c
o

m
m

u
. 
d

ro
it

e
/g

a
u

c
h

e
 

C
S

 
c
e
n

tr
if

u
g

a
l 
s
w

it
c
h

 
F

li
e
h

k
ra

ft
s
c
h

a
lt

e
r 

d
é
c
le

n
c

h
e
u

r 
c
e
n

tr
if

u
g

e
 

O
L

 
o

v
e
rl

o
a

d
 c

u
t-

o
ff

 
Ü

b
e

rl
a
s
ts

c
h

u
tz

s
c
h

a
lt

e
r 

d
é
c
le

n
c

h
e
u

r 
s
u

rc
h

a
rg

e
 

L
S

 
li
m

it
 s

w
it

c
h

 
P

o
s

it
io

n
s

e
n

d
s

c
h

a
lt

e
r 

m
ic

ro
 

 

  
 








	Blank Page
	Blank Page
	Blank Page

